Single Revolving Oven

MODEL SR, SR-2, SRW, SRC, KS & LMWS
OPERATION AND MAINTENANCE




Warranty Information
LIMITED ONE YEAR WARRANTY

BKI (The “Company”) warrants to the original purchaser/user, that at time of shipment from the
Company factory, this equipment will be free from defect in materials and workmanship. Written
notice of a claim under this Warranty must be given within ONE YEAR AND THREE MONTHS
from date of shipment from the factory. Defective conditions caused by abnormal use or misuse,
lack of maintenance, damage by third parties, alterations by unauthorized personnel, acts of God,
failure to follow installation instructions or any other events beyond the control of the company will
NOT be covered under Warranty. The obligation of the Company under this Warranty shall be
limited to repairing or replacing (at the option of the company) any part which is defective in
reasonable opinion of the Company. The user will have the responsibility and expense of
removing and returning the defective part to the Company as well as the cost of reinstalling the
replacement or repaired part.

IN NO EVENT SHALL THE COMPANY BE LIABLE FOR LOSS OF USE, LOSS OF REVENUE
OR LOSS OF PRODUCT OR PROFIT OR FOR INDIRECT OR CONSEQUENTIAL DAMAGES
INCLUDING BUT NOT LIMITED TO, FOOD SPOILAGE OR PRODUCT LOSS. WARRANTY
DOES NOT COVER GLASS BREAKAGE. THE ABOVE WARRANTY IS EXCLUSIVE AND ALL
OTHER WARRANTIES, EXPRESS OR IMPLIED, ARE EXCLUDED INCLUDING THE IMPLIED
WARRANTIES OF MERCHANTABILITY AND FITNESS FOR A PARTICULAR PURPOSE.
THIS WARRANTY SHALL APPLY ONLY WITHIN THE CONTINENTAL UNITED STATES, ITS
TERRITORIES, AND POSSESSIONS AND IN CANADA.

LIMITED NINETY DAY LABOR WARRANTY

All labor necessary to repair or replace factory defective parts will be performed, without charge,
to the end user, by service personnel of a BKI Authorized Distributor during the first ninety days
after the date of installation of the new equipment.

Replacement parts: Any appliance replacement part, except lamps and fuses, which proves to
be defective in material or workmanship within 90 days from date of original installation will be
repaired or replaced without charge F.O.B. Factory, Simpsonville, S.C. or F.O.B. authorized
distributor.



Single Revolving Oven Table of Contents

Table of Contents

L= oY EST o) I OLo ] ] =] o) £ 1
Ta){ oo 1V Loa 1] s I 2
SAFELY PrECAULIONS ...ttt ettt e e ot bt e e e ek bt e e e ek b et e e e ah b et e e shb et e e e abbe e e e e sabeeeeesnbneeeeaa 2
Safety SIgNS NG MESSAGES ....coueeiieiitiii ettt e e s bttt e s st bt e e e e bt et e e s s b et e e e st b e e e aabaeeesanbbeeeeannres 2

SAFE WOTK PIACHICES ...ttt ettt et ettt et e e e e et e e ettt e e e ee e e esbaa e seeeseesbat e seeaeeeseeessbaanaeeeessesranns 3
Health AN SaANitatioN PraCliCES. ... . i i ittt e e ettt e e e e e e et a e e e e e e ee sttt s eeeeeeseeessbaseeeeesessranns 5
oo To [ o =T To |1 o FO TP PRTPT TP 5
StOrage Of RAW MEBALS......uuiiiiiii i i iiiiiiiie et e e s e e e e e e e s e s e e e e e e e s s s sttt e eeeeeeessasaatbaaeeeeeeesasasbeeeeessesnstnseeeeeeesesnnes 5

(700 [1aTo [ @10 0] 1(=To I =0 o To LSO SERRRE 5

Y (ol = 1o (ST @ (=T o =T £=To 1 T To To £SO 5

L@ 1=] 2= 11T o] o I PP PPOPPPT 6
(Ofo] a1 o] 3= TaTo W1 o [or=1 (o] £ T UUUUR PSP PRP SRR 6
(OfeTo] o T R C=TeT0] g aT g aTT aTo P-4 o] o 1SR 7
BASIC RUIES ... 7
Y0 o] o1 112X 1N T T= o =T U URRRRS 8

TaIS (O Tt a [T g TTh {o ] g O a1 od =] o 8

TaIS (U a [0 ] TR (o G O a1 o LT I o= 1 8
INStructions fOr ROCK COrNISN HENS .....uuviiiiiiiiiii e s s s s e e s e s e e e e e e e e e e e seseseseseaeaesesens 9
INSTIUCHIONS fOr SPAIE RIDS. .. ..eiiiiiiiiii et e et e et e e e sttt e e stbe e e e e aebe e e e s sabneeaea 9
Instructions for Danish Baby Back RIDS............oiiiiiiiii e 9
INSETUCHIONS fOr ROASE BEET ... ..t e e e e e et e e e e e e e e ete e et e e e e e s eeerabaeens 9

T IS (B (oo g 3R o] g W U1 () A TSP PP RPPPPP 10
INSrUCLIONS fOr BAKEA POLALOES ......ovuiiieieeiieettce ettt e ettt e s e e e e e e ettt e e e e e e e e sa b e e eeseesaabannenns 10
TaESy =11 =1 o] [ 11
UNPAaCKiNg AN HANGING .....eeieiiiiii ettt ettt e e e st b et e e e st bt e e e st b e e e sabe e e e s anbbeeeesnbreeeeans 11
(o Tor= 11 (0] gTF=10 [0 [ @1 (=T =T ol TR 11
KA SRR 11
MaAINEENANCE ... 12
SCNEAUIEA IMAINTENANCE........eiiiieeiieeeeteeeteteeeteterete e et aeaere e e reastaa e e e aeae e e es s s e aa s ssssasesssassssssssssssssssesssesesssesesssaresnrnnns 12

L@ YT o @A 1= = o1 o RO PRSRTR 12

LI (e 181 1] T To 1 1T TR SRR PUSRRR 13
REPIACEMENT PAITS ... .eiiiiiiiii ittt et e e oo oo a ettt e e e e e e s e aa e b be e e e e e e e e s e sbebeeeea e s e aanbbbeeeeeaeeseannbbseeeaaens 14
S R = U E g I OO P PP PPPRPRPPRRN 14

S R O o= T4 £ N1 AR U PP PP 16
SIREC PAIS LISt . .euuuutititiiitirtreterertretrretrrererererrrer.....—————————————————.—.—.,..—.—.,tsaaasasssasasesassssssssssssssssssssssesssssssssssssssssssssnnns 18

] A A A o= U £ 1 S PR 22
(NI 2= L FS 3 I PR 25
(Y A A S = T4 £ I PR 28
ACCESSONIES ..evttuuieeeeeieeet i ee e e e et ettt ee s e e e e e e e et b e aeeeeesee st et aseeesee s s b tan e eaesee st aaa e eeseessabannsaaeaaesesssabannsanesesssstannaanaasennns 30
VAT g Te T DI T=To | = V4 SRR PRSRUR 31




Single Revolving Oven Introduction

Introduction

The units covered in this manual are single revolving rotisserie ovens containing tubular heating elements,
manual electronic controls, quarts tube lamps and doors with tempered glass.

The BKI name and trademark on this unit assures you of the finest in design and engineering -- that it has been
built with care and dedication -- using the best materials available. Attention to the operating instructions
regarding proper installation, operation, and maintenance will result in long lasting dependability to ensure the
highest profitable return on your investment.

NOTICE PLEASE READ THIS ENTIRE MANUAL BEFORE OPERATING THE UNIT. If you have

any questions, please contact your BKI Distributor. If they are unable to answer your
questions, contact the BKI Technical Service Department, toll free: 1-800-927-6887.
Outside the U.S., call 1-864-963-3471.

Safety Precautions

Always follow recommended safety precautions listed in this manual. Below is the safety alert symbol. When you
see this symbol on your equipment, be alert to the potential for personal injury or property damage.

Safety Signs and Messages

The following Safety signs and messages are placed in this manual to provide instructions and identify specific
areas where potential hazards exist and special precautions should be taken. Know and understand the meaning
of these instructions, signs, and messages. Damage to the equipment, death or serious injury to you or other
persons may result if these messages are not followed.

ADANGER This message indicates an imminently hazardous situation which, if not avoided, will

result in death or serious injury.
_ This message indicates a potentially hazardous situation, which, if not avoided, could
result in death or serious injury.

ACAUT'ON This message indicates a potentially hazardous situation, which, if not avoided, may
result in minor or moderate injury. It may also be used to alert against unsafe practices.

NOTICE This message is used when special information, instructions or identification are required

relating to procedures, equipment, tools, capacities and other special data.




Single Revolving Oven Introduction

Safe Work Practices

Wear Safe Clothing Appropriate To Your Job
Always wear your insulated mitts when handling hot racks or touch any hot metal
surface. If you lose or damage your mitts, you can buy new ones at your local

W Always wear non-skid shoes when working around the oven or any other

restaurant equipment supply store or from your local BKI Distributor.
equipment.

Never wear loose clothing such as neckties or scarves while operating this
equipment. Keep loose hair tied back or in a hair net while operating this
equipment.

Always wear appropriate personal protection equipment during the cleaning
process to guard against possible injury from hot cleaning solution.

Beware of High Voltage

This equipment uses high voltage. Serious injury can occur if you or any untrained
or unauthorized person installs, services, or repairs this equipment. Always Use an
Authorized Service agent to Service Your Equipment.

Keep this manual with the Equipment
This manual is an important part of your equipment. Always keep it near for easy
access. If you need to replace this manual, contact:

BKI

Technical Services Department
P.O. Box 80400

Simpsonville, S.C. 29680-0400

Or call toll free: 1-800-927-6887
Outside the U.S., call 864-963-3471

Protect Children
Keep children away from this equipment. Children may not understand that this
equipment is dangerous for them and others.

NEVER allow children to play near or operate your equipment.

Keep Safety Labels Clean and in Good Condition

Do not remove or cover any safety labels on your equipment. Keep all safety labels
clean and in good condition. Replace any damaged or missing safety labels. If you
need a new safety label contact:

Ly

BKI

Technical Services Department
P.O. Box 80400

Simpsonville, S.C. 29680-0400

Or call toll free: 1-800-927-6887
Outside the U.S., call 864-963-3471




Single Revolving Oven Introduction

Be Prepared for Emergencies
Be prepared for fires, injuries, or other emergencies.

Keep a first aid kit and a fire extinguisher near the equipment. You must use a 40-
I el pound Type BC fire extinguisher and keep it within 25 feet of your equipment.

Keep emergency numbers for doctors, ambulance services, hospitals, and the fire
department near your telephone.

Know your responsibilities as an Employer
' . e Make certain your employees know how to operate the equipment.
e Make certain your employees are aware of the safety precautions on the
. . ' equipment and in this manual.
. e Make certain that you have thoroughly trained your employees about operating
l' the equipment safely.
e Make certain the equipment is in proper working condition. If you make
unauthorized modifications to the equipment, you will reduce the function and
safety of the equipment.




Single Revolving Oven Introduction

Health And Sanitation Practices

BKI Rotisserie Ovens are manufactured to comply with health regulations and are tested and certified to NSF
standards. You must operate the equipment properly, using only quality products and use meat thermometers to
insure meats are thoroughly cooked.

Food Handling

e Wash hands thoroughly in warm, soapy water after handling raw poultry or meats.

e Clean and sanitize all utensils and surfaces that have been in contact with raw products. Clean and
sanitize the meat forks or baskets between cooking.

e Never place cooked meats on the same surfaces used to prepare raw meats, unless the area has been
thoroughly cleaned and sanitized.

Storage Of Raw Meats
o Designate an area or shelf strictly for the storage of all raw meats to be used in the rotisserie.

¢ Raw product must always be stored at temperatures below 38° F. (3° C.).

e Never store or mix raw foods above cooked foods, as this is a health hazard. The drippings from raw
foods contaminate cooked or processed foods.

¢ All chicken and chicken parts to be stored overnight must be thoroughly iced down and refrigerated.

Coding Cooked Foods

All products cooked during the day should be sold the same day.

NOTE: It is not the intent of the rotisserie program to have unsold merchandise at the end of the cooking day.
Follow your company’s procedures for the handling of any leftover product.

Storage Of Prepared Foods
e Cold foods should be kept at or below 38° F. (3° C.).

e Hot foods must be maintained to meet local health codes, usually a minimum 145° F. (63° C.).




Operation

Single Revolving Oven

Operation

Controls and Indicators

Refer to the figure and table below for an explanation of controls and indicators for a specific oven model.

77

L 1T7

HHEHEBE

[777
5E -

0

@ 77

waaw

AEEE

®

o 1-®

[ -
OTO| O+ O+—0| Oo1T@

KS

LMWS

SRC

SRW

SR-2




Single Revolving Oven Operation
Iltem # | Description Function
1 Timer Switch This switch starts the timer. When the timer reaches 0, a buzzer will

sound. Turn the timer switch off to stop the buzzer.

2 Timer Turn the timer knob clockwise to the desired cooking time. When the
timer counts down to 0, a buzzer will sound to call attention to the
rotisserie. Turn the timer switch off to stop the buzzer.

NOTE: The timer does not turn off the heating elements.

3 Oven Thermostat Turn the thermostat knob clockwise to the desired cooking temperature.
It has a maximum range of 450° F.

4 Warmer Thermostat (Model SRW & LMWS only) — Turn the thermostat knob clockwise to
the desired setting to maintain the cooked product at the temperature
required by the state and local codes.

5 1000 Watt Quartz Tube When this switch is on, the quartz tube on the operator side of the

Switch rotisserie will cycle on and off with the thermostat.

6 Rotor Switch This switch allows you to stop the rotors at any position for loading and
unloading the product.

7 500 Watt Quartz Tube This switch allows you to turn the quartz tube on the customer side of

Switch the rotisserie on and off for lighting the display area.

8 Hickory Smoke Switch Turn this switch on to heat the hickory smoke element using hickory
chips to smoke the meat in the rotisserie.

9 Minibreaker This is a 3-amp minibreaker that acts as an overcurrent protector for
the rotisserie drive motor.

10 | Grease Smoke Switch (Model KS only) - Turn this switch on to add additional smoke to the
product.

11 | Fuse A fuse is provided for overcurrent protection on the electronic circuitry.
Push in and twist the cap to remove the fuse.

12 | Warmer Light Switch (Model SRW & LMWS only) - This switch provides lighting for the
warmer oven section of the unit.

13 | Convection Oven (Model SRC only) — Turn the thermostat knob clockwise to the desired

Thermostat cooking temperature. It has a maximum range of 450° F.

14 | Oven Light Switch (Model SRC only) — This switch turns on four 40-watt bulbs in the
convection oven section of the Model SRC.

15 | Blower Switch (Model SRC only) — This switch turns on a fan to provide even baking in

the convection oven section of the model SRC. A limit switch also turns
off the fan when the doors are opened.

Cooking Recommendations

ACAUT'ON Before using your_revolving oven for the firs_t time, become familiar with the safety
features and warnings that are on the machine.
Basic Rules
1. Never let the warmer temperature go below 150° F.
2. All poultry must be cooked to a minimum internal temperature of 175° F.
3. Cycle cook your foods so that the rotisserie is continuously working ans selling for you.
4. Never let the rotisserie oven temperature drop below 325° F.
5. Do not cook above 375° F.
6. Do not cook different types of meat at the same time, (i.e., poultry/beef/pork)




Single Revolving Oven Operation

Supplies Needed

1 Meat Thermometer For testing the internal temperature of a product.

2 Oven Mitts For handling hot items

3 Large Pan For barbeque sauce. Immediately after cooking product, dip it in babeque
sauce for a delicious flavor.

Instructions for Chicken
1. Preheat the oven to 325°F. Preheat the warmer to 150°F.

2. Prepare whole birds for cooking:

a. Cut off excess skin along
the neck.

b. Remove excess fat

around the cavity

opening.

Cut slit into tail skin.

Push down and break

the breast bone.

e. Tuck the end of the legs
into slit made in tail skin.

f. Fold back the wings and
lock under the back.

g. Secure chickens on
cooking forks or in
baskets. For cooking
forks, thread spits
between leg joints and
wing joints. Display in
oven with legs out and
breast down.

oo

3. Sprinkle Seasoning over outside of chicken and into cavity. Rub seasoning thoroughly over entire
chicken.

4. Roast chickens approximately 1.25 to 1.5 hours at 325°F. Check internal temperature of chicken with
meat thermometer before removing from oven. If internal temperature is not at least 175°F, continue to
cook until this internal temperature is reached.

5. Cycle cook your foods. The rotisserie must be in use at all times for best merchandising results. Each
cooking fork can hold up to five chickens.

ACAUT'ON Never mix raw chicken and cooked chicken together. Never place cooked chicken in
pans where raw chicken has been unless the pans have been thoroughly washed and
sanitized. Always wash and sanitize pans before reusing.

Instructions for Chicken Parts
1. Chicken parts are to be cooked in rotisserie baskets.

2. Sprinkle Seasoning over chicken pieces and rub seasoning thoroughly over chicken pieces.

OPTION: Chicken parts can be marinated overnight. Place in a covered container and refrigerate.




Single Revolving Oven Operation

4,

Cook at 325°F for approximately 45 minutes. Check internal temperature of chicken with meat
thermometer before removing from oven. If internal temperature is not at least 175°F, continue to cook
until this internal temperature is reached.

Dip chicken pieces in barbecue sauce after cooking.

Instructions for Rock Cornish Hens

1.

Rock Cornish hens will arrive at your store frozen. Thaw out only amount of hens you wish to cook that
day.

Prepare hens in the same manner as the instructions for chickens. Cook in baskets.
Cook at 325°F for approximately 1.25 to 1.5 hours. Check internal temperature of hens with meat

thermometer before removing from oven. If internal temperature is not at least 175° F, continue to cook
until this internal temperature is reached.

Instructions for Spare Ribs

1.

2.

3.

5.

Marinate ribs overnight if desired. (Marinating is optional).

Rub Seasoning on ribs.

Lace ribs on cooking forks.

Cook at 325°F for approximately 1.25 to 1.5 hours. Check internal temperature of ribs with meat
thermometer before removing from oven. If internal temperature is not at least 175°F, continue to cook

until this internal temperature is reached.

Dip ribs in barbecue sauce after cooking.

Instructions for Danish Baby Back Ribs

1.

2.

3.

5.

Marinate ribs overnight if desired. (Marinating is optional).

Rub Seasoning on ribs.

Danish Baby Back Ribs must be cooked in rotisserie baskets.

Cook at 325°F for approximately 1.25 to 1.5 hours. Check internal temperature of ribs with meat
thermometer before removing from oven. If internal temperature is not at least 175°F, continue to cook

until this internal temperature is reached.

Dip ribs in barbecue sauce after cooking.

Instructions for Roast Beef

1.

2.

The roast beef will be cut and ready for cooking.

Open packaging. Lift roast beef out of natural juices and pat dry.

Tie roast beef to ensure original shape while cooking.

Cook at 325°F. Set cooking time for 20 minutes per pound. Check internal temperature of meat with meat

thermometer for doneness. The desired temperature for “medium” roast beef is 150°F. (Check local
health code guidelines for proper temperature.)




Single Revolving Oven Operation

Instructions for Turkeys

1.

2.

3.

Rub Seasoning on turkeys.
Use meat forks inserted into rotor fork holes nearest center shaft to allow room for large turkeys.
Cook at 325°F. Set cooking time for 15 minutes per pound. Check internal temperature of meat with meat

thermometer before removing from oven. If internal temperature is not at least 175°F, continue to cook
until this internal temperature is reached.

Instructions for Baked Potatoes

1.

2.

Use large Idaho baking potatoes.

Wash potatoes thoroughly and wrap in foil.
Place wrapped potatoes in rotisserie basket.
Cook at 325°F for 45 minutes to an hour.

Cover rotisserie basket with foil to prevent grease from meats dripping onto potatoes.

10



Single Revolving Oven Installation

Installation

_ Serious injury, equipment damage or death could result if attempting to install this oven
yourself. Ensure that an authorized BKI service agent installs the oven.

Unpacking and Handling

It is the owners’ responsibility to file all freight claims with the delivering truck line. Inspect all cartons and crates
for damage as soon as they arrive. If damage to cartons or crates is found, or if a shortage is found, note this on
the bill of lading (all copies) prior to signing.

If damage is found when the equipment is opened, immediately call the delivering truck line and follow up the call
with a written report indicating concealed damage to your shipment. Ask for an immediate inspection of your
concealed damage item. Packaging material MUST be retained to show the inspector from the truck line.

Remove all packing from the interior and exterior of the oven.

Location and Clearance

Underwriters Laboratories requires that the oven have at least 16" clearance between the rear of the unit and any
combustible surfaces.

Wiring

_ Electrocution, equipment failure or property damage could result if an unlicensed
electrician performs the electrical installation. Ensure that a licensed electrician perform
the electrical installation.

The oven, when installed by an authorized BKI service agent, must be wired in accordance with local codes, or in
the absence of local codes, with the National Electrical Code, ANSI/NFPA 70-2002.

11



Single Revolving Oven Maintenance

A CAUTION

A DANGER

Maintenance

Failure to comply with the maintenance below could result in a serious accident or
equipment damage.

Failure to remove power from this unit before performing maintenance may cause severe
electrical shock. This unit may have more than one disconnect switch.

Scheduled Maintenance

Oven Cleaning

The oven must be cleaned at the end of each business day. Cleaning is not only necessary for sanitary reasons,
but will increase sales appeal and maximize operating efficiency.

A DANGER

A CAUTION

Failure to remove power from this unit may cause severe electrical shock. This unit may
have more than one disconnect switch.

Using abrasive cleaners may damage the cabinet finish. Use only a mild soap and water
solution.

DO NOT USE OVEN CLEANER on this machine. Caustic cleaners can cause damage to
the machine.

Never steam clean or get excess water in the interior of the cabinet as this can damage
unit.

Always wear appropriate personal protection equipment during the cleaning process to
guard against possible injury from hot cleaning solution.

1. Turn off all switches and controls.

2. Let the oven cool to room temperature.

3. Pull grease drawer out of oven and empty it's contents.

4. Clean grease drawer and tray area with hot soapy water.

5. Remove all food products from the unit. Remove all racks, trays, spits and frames from the unit and place
them in a large sink to soak in hot cleaning solution (BKI Cleaner).

6. Clean the outside and inside of the rotisserie oven with warm water, a sponge and an approved cleaner
which is authorized for use on food surface areas.

7. Clean racks, trays, spits and frames with warm water, a sponge and BK Cleaner. Wipe dry with a clean

cloth.

8. Reassemble the oven.

12



Single Revolving Oven

Maintenance

Troubleshooting

Problem

Cause

Possible Solution

Unit will not turn on.

Power to unit is not on. Problem
with building power panel,
circuit breaker or fuse.

Check circuit breaker or fuses at building
power panel. If problem persists, contact
an authorized electrician for corrective
action.

Power cord may not be plugged
into outlet.

Plug cord into outlet.

Blown fuse.

Contact an authorized BKI service agent
for corrective action.

Not rotating.

Motor circuit breaker tripped.

Press the reset button. If problem persists,
contact an authorized BKI service agent
for corrective action.

ROTOR switch may not be
activated.

Make sure the ROTOR switch is on.

V-belt is loose or broken.

Contact an authorized BKI service agent
for corrective action.

Rotor switch not functioning.

Defective switch.

Contact an authorized BKI service agent
for corrective action.

Oven does not heat at all.

Improper program settings.

Check program settings.

Heating elements not
functioning.

Contact an authorized BKI service agent
for corrective action.

Bad relay.

Contact an authorized BKI service agent
for corrective action.

Doors may not be closed.

Close the doors.

Oven heats up slowly.

Improper line voltage.

Check incoming voltage. If problem
persists, contact an authorized BKI
service agent for corrective action.

Heating elements not
functioning.

Contact an authorized BKI service agent
for corrective action.

13




Single Revolving Oven Replacement Parts

Replacement Parts

Use the information in this section to identify replacement parts. To order replacement parts, call your local BKI
sales and service representative. Before calling, please note the serial number on the rating tag affixed to the unit.

SR Parts List

SR Part # SR Part Description
SB0061 5 TRAY FREE SWINGING ROTOR
SB0004 BASE ASSY, SR
SRA058 BEARING BLOCK 5/8 SHAFT
SR2A056 BRACE, MOTOR COVER SR2
F0158 BUSHING, BLK 1/2 HEYCO SNAP
F0155 BUSHING, BLK 7/8 HEYCO SNAP
SBO086A CAB ASSY SR S/S NO CAM
SBO087A CAB ASSY SR S/S SOL BACK NO CAM
F0064 CABLE TIES, 7 1/2" NO EYELET
F0096 CABLE TIES, 7 1/2" W/EYELET
B0452B CALROD BRACKET ASSY, SR
C0001 CALROD, 208V 2500W OFFSET
C0004 CALROD, 208V 2500W STRAIGHT
C0002 CALROD, 240V 2500W OFFSET
F0063 CLAMP, SAFETY 16101-S 1/4 DIA
FT0031 COLLAR, 5/8 SET LSC-10
SRA059 CORNER POST, SR
AN10100100 CTL PNL SR 120/208/60/3 NO H/S
N0202 DECAL, DANGER HIGH VOLTAGE
N0166 DECAL, DO NOT USE HARSH CLEANERS
N0409 DECAL, LOGO LARGE DIE CAST
N0022 DECAL, NSF
N0363 DECAL, REMOVABLE ROTORS
SB0049 DOOR ASSY, LH SR
SB0005 DOOR ASSY, RH SR
SB0218 DROP DOWN PNL ASSY S/S SR
SB0085 DROP DOWN PNL LESS CATCH S/S
KSA071 GASKET, GREASE SMOKER
SB0222 GREASE DRAWER ASSY, S/S SR'S
G0022 GUARD, GRILL 6 BAR (BOTTOM)
HCAO014 GUARD, LAMPHOLDER PLATE SR KS LMWS
SRA053 HINGE BLOCK, KS, SP, DP
H0081 HUB, SR KNOCK OFF SPIDER TYPE
SRWAO073 INSIDE H/S COVER PLATE
SRA089 INSPECTION PLATE CONTROL PANEL
G0052 INSULATED MITT 13"

10011 INSULATION, KAOWOOL STRIP
10002 INSULATION, PEERLESS FIBER 3"
10010 INSULATION, RANGE 1" FIBERGLASS

14




Single Revolving Oven

Replacement Parts

SR Part # SR Part Description
10005 INSULATION,1"TK
SRA056 LATCH BLOCK, KS
SRAO033 MOTOR COVER SR
SRA108 MOTOR COVER SPACER, SR SERIES
N0023 NAME & RATING TAG, UL
NUT052 NUT, 10-24 ALUM CAP
NUTO050 NUT, 10-24 FLEX LOCK
NUTO76 NUT, 10-24 PALNUTS
NUTO086 NUT, 5/16-18 ALUM CAP
NUTO055 NUT, 5/16-18 FINISHED HEX
NUTO081 NUT, SPEED C-83410-A-67
NUT082 NUT, SPEED PS-438014-S
F0049 NUT, TRUSEAL BRASS 1/2-14 NPT
SRWAQ72 OUTSIDE H/S COVER PLATE
SRAQ076 OUTSIDE TOP,
SRA046 PANEL, SIDE INSL SR
SRWA124 PANEL, TOP INSULATION
SRA052 PLATE, OUTSIDE CALROD KS SR SERIES
FT0015 PLUG, HOLE 1/2"
HTO0016 QUARTZ TUBE, 115-125V QH500T3
HTO0002 QUARTZ TUBE, 200-220V QH1000T3
HTO0003 QUARTZ TUBE, 230-250V QH1000T3
RIV170 RIVET, 1/8 ALUM (.063-.125)
RIV171 RIVET, 1/8 ALUM (.187-.250)
FOO77 ROLL PIN, 5/32 X 11/8
SB0011B ROTOR ASSY 6 TRAY LHW/SPRINGS
AN10513900 ROTOR ASSY MSR
AN10504800 ROTOR ASSY, W/O SPRINGS
SCRO017 SCREW, 10 X1 SLTD HEX WASHER
SCRO008 SCREW, 10 X 1/2 PHIL TRUSS
SCR135 SCREW, 10 X 1/2 PHIL TRUSS
SCRO015 SCREW, 10 X 1/2 SLTD HEX
SCRO027 SCREW, 10-24 X 1 SOC FLT
SCR369 SCREW, 10-24 X 3/4 PHIL RD
SCRO075 SCREW, 10-24 X 3/8 SHOULDER
SCR137 SCREW, 10-24 X 5/8 SLTD TRUSS
SCR114 SCREW, 4 X 3/8 SLTD OVAL BLK
SCRO063 SCREW, 5/16-18 X 1 1/2 HEX CAP
SCRO062 SCREW, 5/16-18 X 1 HEX CAP
SCR236 SCREW, 5/16-18 X 1 WHIZ'LOC
SCRO061 SCREW, 5/16-18 X 1/2 HEX CAP
SCRO065 SCREW, 5/16-18 X 2 HEX CAP
SCR356 SCREW, 5/16-18 X 5/16 SOC SET
SCRO005 SCREW, 8 X 1/2 PHIL TRUSS
SCRO007 SCREW, 8 X 3/4 PHIL TRUSS HD

15



Single Revolving Oven

Replacement Parts

SR Part # SR Part Description
SCRO004 SCREW, 8 X 3/8 PHIL TRUSS
SCR448 SCREW, STUD 10-24 X 1-1/4 WELD
WN10504600 SHAFT/PULLEY WELD MSR SR SR2 SRW
SB0007 SIDE STIFFENER ASSY SR
SB0219 SOLID PANEL, S/S SR
SP0007 SPACER, ALUM 11/16"
HO0082 SPINNER, SR KNOCK OFF HUB
SB0008 TERM BLOCK ASSY, 4 TB0001
SBO008A TERM BRKT ASSY 1 OR 3P
FO081 THREAD INSERT 3/8-16 STEEL
SBO111 TOP OUTSIDE FRAME WELD ASSY KS
SRWAO026 TOP STIFFNER SRW
VB0005 V-BELT, 4L-740
WSHO090 WASHER, #10 LOCK ZINC PLATED
WSH101 WASHER, 5/16 INT LOCK
WSHO045 WASHER, 5/16 LOCK ZINC PLTD
WSHO039 WASHER, 5/16 SAE FLAT
WSH252 WASHER, TEFLON SR SERIES
SRA054 WIRE TRACK, KS SR

SR-2 Parts List

SR-2 Part # SR-2 Part Description
SB0133 BASE ASSY 115V SR2 4" CASTERS
SB0121 BASE ASSY 240V SR2 CASTERS
SR2A056 BRACE, MOTOR COVER SR2
SR2A036 BRACKET, DRAIN PIPE SR2
SR2A051 BUMPER, KS
F0154 BUSHING, BLK 1-3/16 HEYCO SNAP
F0158 BUSHING, BLK 1/2 HEYCO SNAP
F0155 BUSHING, BLK 7/8 HEYCO SNAP
SB0136 CAB ASSY SOL BACK SR2 2 1000W S/S
SB0124A CAB ASSY SR2 S/S NO CAM
SBO131A CAB ASSY SR2 SOL BACK S/S NO CAM
SB0132A CAB ASSY STR 208 OR 240 SR2 NO CAM
B0452B CALROD BRACKET ASSY, SR
C0001 CALROD, 208V 2500W OFFSET
C0002 CALROD, 240V 2500W OFFSET
F0063 CLAMP, SAFETY 16101-S 1/4 DIA
FT0031 COLLAR, 5/8 SET LSC-10
SR2A012 CORNER POST PLAIN SR2
SR2A074 CORNER POST, LEFT SIDE
AN11100100 CTL PNL SR2 120/208-240/1-3 NO H/S
AN11100400 CTL PNL SR2 120/240/50/1 NO H/S
AN11100200 CTL PNL SR2 208-240 NO H/S
AN11100300 CTL PNL SR2 220/380/50/3 NO H/S

16



Single Revolving Oven

Replacement Parts

SR-2 Part # SR-2 Part Description
N0202 DECAL, DANGER HIGH VOLTAGE
N0166 DECAL, DO NOT USE HARSH CLEANERS
N0409 DECAL, LOGO LARGE DIE CAST
N0022 DECAL, NSF
N0363 DECAL, REMOVABLE ROTORS
SB0049 DOOR ASSY, LH SR
SB0005 DOOR ASSY, RH SR
SB0218 DROP DOWN PNL ASSY S/S SR
SB0085 DROP DOWN PNL LESS CATCH S/S
KSA071 GASKET, GREASE SMOKER
SB0107 GREASE DRAWER ASSY, BTM SR2
SB0123 GREASE DRWR SLIDE WELD SR2 SRC
G0022 GUARD, GRILL 6 BAR (BOTTOM)
G0023 GUARD, GRILL 9 BAR (TOP)

HCAO014 GUARD, LAMPHOLDER PLATE SR KS LMWS
SRA053 HINGE BLOCK, KS, SP, DP

H0081 HUB, SR KNOCK OFF SPIDER TYPE
SRWAO073 INSIDE H/S COVER PLATE

SRA089 INSPECTION PLATE CONTROL PANEL
G0052 INSULATED MITT 13"

10011 INSULATION, KAOWOOL STRIP

10002 INSULATION, PEERLESS FIBER 3"
10010 INSULATION, RANGE 1" FIBERGLASS
10005 INSULATION,1"TK

SRA056 LATCH BLOCK, KS

SR2A035 MOTOR COVER SR2

SRA108 MOTOR COVER SPACER, SR SERIES
N0023 NAME & RATING TAG, UL

NUT052 NUT, 10-24 ALUM CAP

NUT050 NUT, 10-24 FLEX LOCK

NUTO076 NUT, 10-24 PALNUTS

NUT086 NUT, 5/16-18 ALUM CAP

NUTO081 NUT, SPEED C-83410-A-67

NUT082 NUT, SPEED PS-438014-S

SRWAOQ072 OUTSIDE H/S COVER PLATE

SRA046 PANEL, SIDE INSL SR

SRWA124 PANEL, TOP INSULATION

SRA052 PLATE, OUTSIDE CALROD KS SR SERIES
HT0016 QUARTZ TUBE, 115-125V QH500T3
HTO0002 QUARTZ TUBE, 200-220V QH1000T3
HT0003 QUARTZ TUBE, 230-250V QH1000T3
RIV172 RIVET, 1/8 CS ZINC (.187-.250)
RIV173 RIVET,1/8 SS (.187-.250)

F0024 RIVNUT, #10-24

FO077 ROLL PIN, 5/32 X 1 1/8

17



Single Revolving Oven

Replacement Parts

SR-2 Part # SR-2 Part Description
SB0011B ROTOR ASSY 6 TRAY LHW/SPRINGS
AN10513900 ROTOR ASSY MSR
AN10504800 ROTOR ASSY, W/O SPRINGS
SCR364 SCREW, 1/4-20 X 1/4 SOC SET
SCRO017 SCREW, 10 X 1 SLTD HEX WASHER
SCR138 SCREW, 10 X 1/2 PHIL TR H
SCRO016 SCREW, 10 X 1/2 SLTD HEX SER WSH
SCR032 SCREW, 10-24 X 1 PHIL RD
SCR027 SCREW, 10-24 X 1 SOC FLT
SCR287 SCREW, 10-24 X 3/4 FLAT PHIL
SCR369 SCREW, 10-24 X 3/4 PHIL RD
SCR137 SCREW, 10-24 X 5/8 SLTD TRUSS
SCR236 SCREW, 5/16-18 X 1 WHIZ'LOC
SCR356 SCREW, 5/16-18 X 5/16 SOC SET
SCR228 SCREW, 6-32 X 1/4 SLTD RD
SCR176 SCREW, 8-32 X 3/8 SLTD BINDING
SCR448 SCREW, STUD 10-24 X 1-1/4 WELD
SCRO078 SCREW, STUD 10-24 X 3/4 WELD
SCRO067 SCREW,5/16-18 X 2 1/2 SLTD TRUSS
WN10504600 SHAFT/PULLEY WELD MSR SR SR2 SRW
SR2A044 SIDE DRAIN PIPE, 4 1/2"

SB0126 SIDE GREASE DRAWER ASSY, SR'S
SB0103 SIDE STIFFENER ASSY SR2
KSA096 SKIRT, BOTTOM

SB0219 SOLID PANEL, S/S SR

SP0007 SPACER, ALUM 11/16"

H0082 SPINNER, SR KNOCK OFF HUB
SRA091 STAND OFF STRIP

SB0008 TERM BLOCK ASSY, 4 TB0001
SBO008A TERM BRKT ASSY 1 OR 3P

F0081 THREAD INSERT 3/8-16 STEEL
SB0111 TOP OUTSIDE FRAME WELD ASSY KS
SRWAO026 TOP STIFFNER SRW

SB0112 TOP, OUTSIDE W/STAND OFF ROD
TF0035 TRANSFORMER, 230V 50/60HZ TO
VB0005 V-BELT, 4L-740

VVB0006 V-BELT, A-135D

WSHO090 WASHER, #10 LOCK ZINC PLATED
WSH252 WASHER, TEFLON SR SERIES
SRA054 WIRE TRACK, KS SR

SRC Parts List

SRC Part # SRC Part Description
SB0323 BASE ASSY 240V SRC CASTERS
SB0337 BASE ASSY SRC 4" CASTERS

18



Single Revolving Oven

Replacement Parts

SRC Part # SRC Part Description
AN30102600 BASE ASSY.CASTER CO
SB0306 BLOWER MTG ASSY, SRC
SR2A056 BRACE, MOTOR COVER SR2
SR2A036 BRACKET, DRAIN PIPE SR2
B0066 BULB, 40A15 130V TEFLON COATED
B0553 BULB, TUFFSKIN 40W 250V
SR2A051 BUMPER, KS
F0158 BUSHING, BLK 1/2 HEYCO SNAP
F0155 BUSHING, BLK 7/8 HEYCO SNAP
F0312 BUSHING, CONDUIT 3/8" PLASTIC
SB0336A CAB ASSY SRC S/S NO CAM
SB0331 CAB ASSY SRC S/S NO CAM 2 1000
AN30102500 CABINET ASSY. CO
SRCA026 CALROD ACCESS PANEL LS CUST
SRCAO066 CALROD ACCESS PANEL RS CUST
B0452B CALROD BRACKET ASSY, SR
SB0304 CALROD COVER WELD ASSY, SRC
SB0340 CALROD PIGTAIL ASSY SRC 220/380
SB0332 CALROD PIGTAIL ASSY SRC120/208
SB0333 CALROD PIGTAIL ASSY SRC120/240
C0001 CALROD, 208V 2500W OFFSET
C0002 CALROD, 240V 2500W OFFSET
F0063 CLAMP, SAFETY 16101-S 1/4 DIA
FT0031 COLLAR, 5/8 SET LSC-10
SRCAO053 CONDUIT, 3/8" FLEX 14"
FT0063 CONNECTOR, BOX #7265V, 3/8"
AN30105300 CONTROL PANEL ASSY CO
AN30102900 CONTROL PANEL ASSY. CO
FB30101703 CONTROL PANEL,REAR CO
SR2A012 CORNER POST PLAIN SR2
SR2A074 CORNER POST, LEFT SIDE
SRCAO037 COVER, BLOWER MOTOR
AN30100100 CTL PNL SRC 120/208-240/3 NO H/S
SB0338 CTL PNL SRC 220/380/50/3
AN30100300 CTL PNL SRC 220/380/50/3 NO H/S
AN30100200 CTL PNL SRC STR 240V 3PH NO H/S
N0202 DECAL, DANGER HIGH VOLTAGE
NO0166 DECAL, DO NOT USE HARSH CLEANERS
N0409 DECAL, LOGO LARGE DIE CAST
N0444 DECAL, NSF TREATED LAMP NOTICE
NO0363 DECAL, REMOVABLE ROTORS
SB0341 DOOR ASSY, LH BOTT SRC
SB0049 DOOR ASSY, LH SR
SB0301 DOOR ASSY, RH BOTTOM SRC
SB0218 DROP DOWN PNL ASSY S/S SR

19



Single Revolving Oven

Replacement Parts

SRC Part # SRC Part Description
SB0085 DROP DOWN PNL LESS CATCH S/S
AB30103300 ELEMENT ASSY W/WIRE 208V CO
FB30102303 END PANEL RIGHT CO
FB30102103 END PANEL,LEFT CO
MB30101800 GASKET MOUNT VERTICAL CO
MB30101900 GASKET MOUNT,HORIZONTAL CO
DGO0007 GASKET, BULB DOOR SEAL
KSAQ071 GASKET, GREASE SMOKER
G0317 GASKET,DOOR CO
SB0123 GREASE DRWR SLIDE WELD SR2 SRC
G0023 GUARD, GRILL 9 BAR (TOP)

HCAO014 GUARD, LAMPHOLDER PLATE SR KS LMWS
FB30103409 HEAT BARRIER,CONTROL PANEL CO
SRA053 HINGE BLOCK, KS, SP, DP

H0143 HINGE BRACKET LH VG 8/16

HO0142 HINGE BRACKET RH VG8/16

HO0081 HUB, SR KNOCK OFF SPIDER TYPE
AB30103000 INNER DOOR ASSY CO

SRCAO086 INSIDE BLOWER CABINET, SRC
SRWAOQ73 INSIDE H/S COVER PLATE

SRCA083 INSIDE TOP, S/S

SRA089 INSPECTION PLATE CONTROL PANEL
G0052 INSULATED MITT 13"

10011 INSULATION, KAOWOOL STRIP

10002 INSULATION, PEERLESS FIBER 3"
10010 INSULATION, RANGE 1" FIBERGLASS
10005 INSULATION,1"TK

SRA056 LATCH BLOCK, KS

SB0625 MICRO SWITCH BRKT ASSY KS
SB0343 MICRO SWITCH BRKT ASSY SRC
SR2A035 MOTOR COVER SR2

SRA108 MOTOR COVER SPACER, SR SERIES
FB30101509 MOUNT,MICROSWITCH CO

N0023 NAME & RATING TAG, UL

NUTO050 NUT, 10-24 FLEX LOCK

NUTO76 NUT, 10-24 PALNUTS

NUTO055 NUT, 5/16-18 FINISHED HEX

NUTO048 NUT, 6-32 HEX ZINC PLTD

NUTO081 NUT, SPEED C-83410-A-67
AB30104200 OUTER DOOR OPER.SIDE ASSY CO
SRWAQ72 OUTSIDE H/S COVER PLATE
WB30102200 OUTSIDE TOP WELDMENT CO
SRCA020 PANEL, INSULATION SRC

SRA046 PANEL, SIDE INSL SR

SRWA124 PANEL, TOP INSULATION

20



Single Revolving Oven

Replacement Parts

SRC Part # SRC Part Description
SRA052 PLATE, OUTSIDE CALROD KS SR SERIES
HTO0016 QUARTZ TUBE, 115-125V QH500T3
HTO0002 QUARTZ TUBE, 200-220V QH1000T3
HTO0003 QUARTZ TUBE, 230-250V QH1000T3
R0029 RACK, 19 1/4 X 25 3/4
SR1003 RACK, SIDE TRAY SRC
IC30104600 REF DGW FINAL ASSY VG-CO
1IC30104300 REF.DWG.CO FINAL ASSY 208V
SB0308 RELAY BRACKET ASSY, SRC
SB0339 RELAY BRACKET ASSY, SRC
RIV170 RIVET, 1/8 ALUM (.063-.125)

F0024 RIVNUT, #10-24

F0025 RIVNUT, 5/16"-18

FOO77 ROLL PIN, 5/32 X 1 1/8

SB0011B ROTOR ASSY 6 TRAY LHW/SPRINGS
AN10513900 ROTOR ASSY MSR

AN10504800 ROTOR ASSY, W/O SPRINGS

SCR466 SCREW 6-32 X 3/4 PH.FLT.

SCR364 SCREW, 1/4-20 X 1/4 SOC SET
SCR252 SCREW, 10 X 1 1/2 PHIL PAN

SCRO011 SCREW, 10 X 1 PHIL TRUSS HD
SCR138 SCREW, 10 X 1/2 PHIL TR H

SCRO008 SCREW, 10 X 1/2 PHIL TRUSS
SCRO016 SCREW, 10 X 1/2 SLTD HEX SER WSH
SCR126 SCREW, 10 X 2 SLTD PAN

SCR197 SCREW, 10-24 X 1 1/2 PHIL FL
SCR160 SCREW, 10-24 X1 1/2 SLTD RD
SCR287 SCREW, 10-24 X 3/4 FLAT PHIL
SCR369 SCREW, 10-24 X 3/4 PHIL RD

SCR434 SCREW, 10-24 X 3/8 PHIL TR

SCRO075 SCREW, 10-24 X 3/8 SHOULDER
SCR062 SCREW, 5/16-18 X 1 HEX CAP
SCR236 SCREW, 5/16-18 X 1 WHIZ'LOC
SCR282 SCREW, 5/16-18 X 3/4 HEX CAP
SCR356 SCREW, 5/16-18 X 5/16 SOC SET
SCR194 SCREW, 6-32 X1 SLTD RD

SCR228 SCREW, 6-32 X 1/4 SLTD RD

SCRO006 SCREW, 8 X 1/2 PHIL PAN

SCR176 SCREW, 8-32 X 3/8 SLTD BINDING
SCR448 SCREW, STUD 10-24 X 1-1/4 WELD
SCR273 SCREW,1/4-20 X 1/2 HEX CAP W/HOLE
SCR272 SCREW,10-24 X 1/2 HEX CAP W/HOLE
SCRO067 SCREW,5/16-18 X 2 1/2 SLTD TRUSS
WN10504600 SHAFT/PULLEY WELD MSR SR SR2 SRW
FA55113510 SHIM UPPER HINGE INNER DOOR VGUK

21



Single Revolving Oven

Replacement Parts

SRC Part # SRC Part Description
SR2A044 SIDE DRAIN PIPE, 4 1/2"
SB0126 SIDE GREASE DRAWER ASSY, SR'S
SB0305B SIDE INSERT ASSY, ELEC NKL SRC
SB0309 SIDE STIFFENER ASSY SRC
KSA096 SKIRT, BOTTOM
SB0219 SOLID PANEL, S/S SR
SP0007 SPACER, ALUM 11/16"
SP0004 SPACER, ALUM 3/4 X 1 1/2
HO0082 SPINNER, SR KNOCK OFF HUB
WSRCAOQ76 SRC INSIDE BOTT PAN WELD
SRA091 STAND OFF STRIP
S0346 SWITCH, MICRO 15A 125-480VAC
TB0085 TERM BLOCK 2P JUMPER
SBOO008A TERM BRKT ASSY 1 OR 3P
F0246 TERMINAL, 1/4" 12-10 AWG FEM
F0247 TERMINAL, 1/4" 12-10 AWG MALE
T0O098 THERMOSTAT, HI-LIMIT 500F
FO083 THREAD INSERT 10-24 STEEL
F0136 THREAD INSERT 10-24 STEEL HEX
FO081 THREAD INSERT 3/8-16 STEEL
FO086 THREAD INSERT 5/16-18 STEEL
SBO111 TOP OUTSIDE FRAME WELD ASSY KS
SRWAO026 TOP STIFFNER SRW
SRCAO036 TOP, BLOWER COVER SRC
SB0112 TOP, OUTSIDE W/STAND OFF ROD
TF0035 TRANSFORMER, 230V 50/60HZ TO
VB0006 V-BELT, A-135D
WSH246 WASHER, #10 INT TOOTH S/S
WSHO089 WASHER, #6 INT LOCK ZINC PLATED
WSHO045 WASHER, 5/16 LOCK ZINC PLTD
WSHO039 WASHER, 5/16 SAE FLAT
WSHO040 WASHER, 5/16 USS FLAT
WSH252 WASHER, TEFLON SR SERIES
SRA054 WIRE TRACK, KS SR

SRW Parts List

SRW Part # SRW Part Description
SB0237 BASE ASSY 208 240V SRW CASTERS
SB0217 BASE ASSY SRW 115V CASTERS
SB0233 BOTTOM RACK ASSY, SRW
SR2A056 BRACE, MOTOR COVER SR2
SPCA162 BRACKET, CALROD MTG CANADA
B0453 BRACKET, SRW CALROD
B0066 BULB, 40A15 130V TEFLON COATED
B0553 BULB, TUFFSKIN 40W 250V

22



Single Revolving Oven

Replacement Parts

SRW Part # SRW Part Description
SR2A051 BUMPER, KS
F0158 BUSHING, BLK 1/2 HEYCO SNAP
F0155 BUSHING, BLK 7/8 HEYCO SNAP
SB0290A CAB ASSY SRW S/S NO CAM
SB0292A CAB ASSY SRW SOL BACK NO CAM
SB0296A CAB ASSY SRW SOL BACK NO CAM
B0452B CALROD BRACKET ASSY, SR
SRWA131 CALROD GROUNDING CLIP, CANADA
C0221 CALROD, 208V 2000W
C0001 CALROD, 208V 2500W OFFSET
C0222 CALROD, 240V 2000W
C0002 CALROD, 240V 2500W OFFSET
F0063 CLAMP, SAFETY 16101-S 1/4 DIA
FT0031 COLLAR, 5/8 SET LSC-10
SB0289 CORD SET, 7' ALBERTSON SRW MSR
SRWAOQ77 CORNER POST SRW
SRWAO008 COVER, MOTOR SRW
AN20100100 CTL PNL SRW 120/208/60/1-3 NO H/S
SB0295 CTL PNL SRW 220/380/60/1-3
SB0293 CTL PNL SRW 220/60/1
AN20100200 CTL PNL SRW 240/60/3 NO H/S
N0202 DECAL, DANGER HIGH VOLTAGE
N0166 DECAL, DO NOT USE HARSH CLEANERS
N0409 DECAL, LOGO LARGE DIE CAST
N0022 DECAL, NSF
N0444 DECAL, NSF TREATED LAMP NOTICE
N0363 DECAL, REMOVABLE ROTORS
N0034 DECAL, WATER PAN NOTICE
SB0210 DOOR ASSY, LH BOTT SRW
SB0049 DOOR ASSY, LH SR
SB0202 DOOR ASSY, RH BOTT SRW
SB0005 DOOR ASSY, RH SR
SB0218 DROP DOWN PNL ASSY S/S SR
SB0085 DROP DOWN PNL LESS CATCH S/S
FT0255 ELL, 3/4 90 DEG
SRWAO058 FLANGE, FLEXIBLE TUBING
SRWAO059 FLEX HOSE STRAP
KSA071 GASKET, GREASE SMOKER
SB0222 GREASE DRAWER ASSY, S/S SR'S
G0022 GUARD, GRILL 6 BAR (BOTTOM)
HCA014 GUARD, LAMPHOLDER PLATE SR KS LMWS
SRA053 HINGE BLOCK, KS, SP, DP
H0081 HUB, SR KNOCK OFF SPIDER TYPE
SRWAOQ073 INSIDE H/S COVER PLATE
SRA089 INSPECTION PLATE CONTROL PANEL

23



Single Revolving Oven

Replacement Parts

SRW Part # SRW Part Description
SRWAOQ087 INSUL PANEL, WARMER WI/LIGHTS
G0052 INSULATED MITT 13"

10011 INSULATION, KAOWOOL STRIP
10002 INSULATION, PEERLESS FIBER 3"
10010 INSULATION, RANGE 1" FIBERGLASS
LHO0021 LAMPHOLDER, #62602 HI TEMP
LHO001 LAMPHOLDER, RD PORCELAIN
SRA056 LATCH BLOCK, KS

SRWAO039 LID, SMALL LOUVER SRW

SRWAO098 LIGHT GUARD, SRW

SRA108 MOTOR COVER SPACER, SR SERIES
N0023 NAME & RATING TAG, UL

NUTO076 NUT, 10-24 PALNUTS

NUTO083 NUT, SPEED PS-312010-S

NUTO082 NUT, SPEED PS-438014-S

SRWAOQ72 OUTSIDE H/S COVER PLATE
SRA076 OUTSIDE TOP,

SRWAO038 PANEL, MDL LOUVERED SRW
SRA046 PANEL, SIDE INSL SR

SRWA124 PANEL, TOP INSULATION

SRA052 PLATE, OUTSIDE CALROD KS SR SERIES
FT0015 PLUG, HOLE 1/2"

HT0016 QUARTZ TUBE, 115-125V QH500T3
HT0002 QUARTZ TUBE, 200-220V QH1000T3
HTO0003 QUARTZ TUBE, 230-250V QH1000T3
R0022 RACK, 24 1/2 X 26

RC0009 RECEPTACLE, FLUSH 60A 250V
RIV170 RIVET, 1/8 ALUM (.063-.125)

F0024 RIVNUT, #10-24

F0025 RIVNUT, 5/16"-18

F0015 ROLL PIN, 5/32 X 1 1/4

F0077 ROLL PIN, 5/32 X1 1/8

SB0011B ROTOR ASSY 6 TRAY LHW/SPRINGS
AN10513900 ROTOR ASSY MSR

AN10504800 ROTOR ASSY, W/O SPRINGS
SRWAO067 S/S SLIDE FOR RACK

SCR244 SCREW, 10-24 X 1/2 SLTD TRUSS
SCR369 SCREW, 10-24 X 3/4 PHIL RD
SCR136 SCREW, 10-24 X 3/8 SLTD TRUSS
SCR356 SCREW, 5/16-18 X 5/16 SOC SET
SCR118 SCREW, 6-32 X 5/8 SLTD RD

SCRO006 SCREW, 8 X 1/2 PHIL PAN

SCR448 SCREW, STUD 10-24 X 1-1/4 WELD
SCRO067 SCREW,5/16-18 X 2 1/2 SLTD TRUSS
WN10504600 SHAFT/PULLEY WELD MSR SR SR2 SRW

24



Single Revolving Oven

Replacement Parts

SRW Part # SRW Part Description
SB0206 SIDE STIFFENER ASSY SRW
KSA096 SKIRT, BOTTOM
SB0219 SOLID PANEL, S/S SR
SP0007 SPACER, ALUM 11/16"
H0082 SPINNER, SR KNOCK OFF HUB
SB0209 SRW S/S SOLID DOOR PNL, BOTTOM
SRA091 STAND OFF STRIP
SB0008 TERM BLOCK ASSY, 4 TB0001
SBOO008A TERM BRKT ASSY 1 0R 3P
F0294 TERMINAL, RING TONGUE
F0081 THREAD INSERT 3/8-16 STEEL
SB0111 TOP OUTSIDE FRAME WELD ASSY KS
SRWAO026 TOP STIFFNER SRW
SB0112 TOP, OUTSIDE W/STAND OFF ROD
TF0035 TRANSFORMER, 230V 50/60HZ TO
VB0009 V-BELT, A-120
F0126 WASHER, REDUCER #125-75 APP
WSH252 WASHER, TEFLON SR SERIES
WSRWAOQ79 WATER PAN WELDMENT, SRW
SB0203 WELL ASSY, SRW 120/208
SB0239 WELL ASSY, SRW 208 OR 240V

KS Parts List

KS Part # KS Part Description
SB0624 BASE ASSY, CASTERS KS
SB0632 BEARING ADJUST. BOLT WELD, KS
B0213 BEARING, FAFNIR VTU-1
SR2A056 BRACE, MOTOR COVER SR2
B0451 BRACKET, KS CTR CALROD
SR2A051 BUMPER, KS
F0154 BUSHING, BLK 1-3/16 HEYCO SNAP
FO0155 BUSHING, BLK 7/8 HEYCO SNAP
SB0647 CAB ASSY KS S/S
SB0685 CAB ASSY KS S/S 220/380 L0103
SB0648 CAB ASSY KS S/S 220V 230V
SB0677 CAB ASSY KS S/S SOLID BACK
FO064 CABLE TIES, 7 1/2" NO EYELET
F0096 CABLE TIES, 7 1/2" W/EYELET
B0452B CALROD BRACKET ASSY, SR
KSA014 CALROD BRACKET SUPPORT ROD, KS
KSA130 CALROD HEAT DEFLECTOR, KS
C0001 CALROD, 208V 2500W OFFSET
C0004 CALROD, 208V 2500W STRAIGHT
C0002 CALROD, 240V 2500W OFFSET
C0005 CALROD, 240V 2500W STRAIGHT

25



Single Revolving Oven

Replacement Parts

KS Part # KS Part Description
SB0608 CHAIN ASSY, KS 13 LINK
CHO001 CHAIN, #50 RIV DRIVE
FO063 CLAMP, SAFETY 16101-S 1/4 DIA
F0062 CONNECTOR, AMP 1-321235-0
KSAO068 CORNER POST, KS
SB0612 COVER, CALROD ASSY, KS
AN60000100 CTL PNL KS 120/208/60/3 NO H/S&G/S
AN60000200 CTL PNL KS 220/380/50/3 NO H/S&G/S
AN60000300 CTL PNL KS 220/60/3
SB0644 CTL PNL KS 220/60/3
N0341 DECAL, CAUTION REMOVE PLASTIC
N0202 DECAL, DANGER HIGH VOLTAGE
N0409 DECAL, LOGO LARGE DIE CAST
NO0022 DECAL, NSF
SB0627 DOOR ASSY LH KS L0004 LATCH
SB0684 DOOR ASSY LH KS L0103 LATCH
SB0602 DOOR ASSY RH KS L0004 LATCH
SB0683 DOOR ASSY RH KS L0103 LATCHKET
SB0686 DRIP GUARD COVER WELDMENT, KS
SB0630 DRIVE SPROCKET PAINT ASSY, KS
SB0678 DROP DOWN PANEL ASSY S/S
SB0601 DROP DOWN PNL S/S KS
KSAQ071 GASKET, GREASE SMOKER
SB0222 GREASE DRAWER ASSY, S/S SR'S
G0022 GUARD, GRILL 6 BAR (BOTTOM)
HCA014 GUARD, LAMPHOLDER PLATE SR KS LMWS
SRAO053 HINGE BLOCK, KS, SP, DP
SRWAOQ73 INSIDE H/S COVER PLATE
SRA089 INSPECTION PLATE CONTROL PANEL
G0052 INSULATED MITT 13"
10011 INSULATION, KAOWOOL STRIP
10002 INSULATION, PEERLESS FIBER 3"
10010 INSULATION, RANGE 1" FIBERGLASS
10005 INSULATION,1"TK
KSAQ091 KEYSTOCK, BOTTOM SHAFT
LHO021 LAMPHOLDER, #62602 HI TEMP
SRA056 LATCH BLOCK, KS
SB0625 MICRO SWITCH BRKT ASSY KS
SB0626 MICRO SWITCH BRKT ASSY KS
SRA108 MOTOR COVER SPACER, SR SERIES
KSAO035 MOTOR COVER, KS
N0023 NAME & RATING TAG, UL
NUTO057 NUT, 1/2-13 FINISHED HEX
NUTO76 NUT, 10-24 PALNUTS
NUT152 NUT, 5/16-18SS 18-8

26



Single Revolving Oven

Replacement Parts

KS Part # KS Part Description
NUTO081 NUT, SPEED C-83410-A-67
NUTO083 NUT, SPEED PS-312010-S
NUT082 NUT, SPEED PS-438014-S
SRWAQ72 OUTSIDE H/S COVER PLATE
SRAQ76 OUTSIDE TOP,
KSA042 PANEL, GREASE SMOKER
KSA045 PANEL, SIDE INSL (HICKORY) KS
P0O060 PIN, DISC ROTOR STANDOFF
KSA087 PIN, KS BOTTOM BEARING
KSA034 PLATE, BOTTOM SHAFT KS
SRA052 PLATE, OUTSIDE CALROD KS SR SERIES
HTO0016 QUARTZ TUBE, 115-125V QH500T3
HTO0002 QUARTZ TUBE, 200-220V QH1000T3
HTO0003 QUARTZ TUBE, 230-250V QH1000T3
SB0682 RELAY WIRE ASSY KS 220/380/50/3
SB0679 RELAY WIRE ASSY KS 220/380/50
SB0634 RELAY WIRING ASSY, 230V KS
SB0672 RELAY WIRING KS 220/380/50/3
SB0622 RELAY/WIRE KS 120/208 120/240
RIV170 RIVET, 1/8 ALUM (.063-.125)
F0025 RIVNUT, 5/16"-18
SCR287 SCREW, 10-24 X 3/4 FLAT PHIL
SCR369 SCREW, 10-24 X 3/4 PHIL RD
SCR228 SCREW, 6-32 X 1/4 SLTD RD
SCRO006 SCREW, 8 X 1/2 PHIL PAN
SCR176 SCREW, 8-32 X 3/8 SLTD BINDING
SCR448 SCREW, STUD 10-24 X 1-1/4 WELD
S0034 SEAL, RULON "A" BUSHING
KSA098 SHAFT 1 X 35.625 KS TOP
KSA099 SHAFT 1 X 38.062 W/KEYWAY KS
SB0605 SIDE STIFFENER ASSY KS
KSAQ096 SKIRT, BOTTOM
SB0676 SOLID PANEL S/S KS SOLID BACK
S0032 SPRING, DIE MH-14
S0023B SPROCKET, KS TEFLON COATED
SRA091 STAND OFF STRIP
SB0008 TERM BLOCK ASSY, 4 TB0001
TB0025-3 TERM BLOCK, 203SPSE
SBOO0OSA TERM BRKT ASSY 1 OR 3P
TO016 THERMOSTAT, BS-200 115-230V
F0081 THREAD INSERT 3/8-16 STEEL
KSA110 TOP INSIDE PANEL, S/S
SB0111 TOP OUTSIDE FRAME WELD ASSY KS
SRWAO026 TOP STIFFNER SRW
SB0112 TOP, OUTSIDE W/STAND OFF ROD

27



Single Revolving Oven

Replacement Parts

KS Part # KS Part Description
TF0035 TRANSFORMER, 230V 50/60HZ TO
WSHO047 WASHER, 1/2 LOCK ZINC PLTD
WSHO042 WASHER, 1/2 USS FLAT
WSH101 WASHER, 5/16 INT LOCK
WSHO043 WASHER, 5/8 USS FLAT
SRA054 WIRE TRACK, KS SR

LMWS Parts List

LMWS Part # LMWS Part Description
SB5318 BASE ASSY, CASTERS LMWS 115V
SB5325 BASE ASSY, CASTERS LMWS 220V
SB5308 BLOWER MOTOR ASSY, LMWS
SPCA162 BRACKET, CALROD MTG CANADA
SR2A043 BRACKET, GREASE DRAWER SR2
B0066 BULB, 40A15 130V TEFLON COATED
B0553 BULB, TUFFSKIN 40W 250V
F0156 BUSHING, BLK 5/8 HEYCO SNAP
SB5331 CAB ASSY LMWS S/S
SRWA131 CALROD GROUNDING CLIP, CANADA
C0215 CALROD, 208V 1100W
C0216 CALROD, 240V 1100W
F0063 CLAMP, SAFETY 16101-S 1/4 DIA
FT0049 COLLAR, 1/2" SET BRIGHT
LMWSA022 CORNER POST
AN53000300 CTL PNL LMWS 1 PH NO H/S
AN53000500 CTL PNL LMWS 220/50/1 NO H/S
AN53000400 CTL PNL LMWS 220/60/1 NO H/S
AN53000200 CTL PNL LMWS 230V NO H/S
AN53000600 CTL PNL LMWS 3 PH NO H/S
N0387 DECAL, 300 DEG MAX FOR DR34
N0517 DECAL, BKI LOGO ADHESIVE BACK
N0202 DECAL, DANGER HIGH VOLTAGE
N0409 DECAL, LOGO LARGE DIE CAST
N0022 DECAL, NSF
N0444 DECAL, NSF TREATED LAMP NOTICE
N0363 DECAL, REMOVABLE ROTORS
N0034 DECAL, WATER PAN NOTICE
SB5319 DOOR ASSY LH OPER LMWS
SB5307 DOOR ASSY RH CUST LMWS
SRWAO059 FLEX HOSE STRAP
KSA071 GASKET, GREASE SMOKER
SB5304 GREASE DRAWER ASSY, LMWS
HCAO014 GUARD, LAMPHOLDER PLATE SR KS LMWS
HO0101 HUB SPINNER, QUIK RELEASE FS/LMWS
H0100 HUB, QUIK RELEASE (FS &LMWS)

28



Single Revolving Oven

Replacement Parts

LMWS Part # LMWS Part Description
SRWAOQ073 INSIDE H/S COVER PLATE
SRA089 INSPECTION PLATE CONTROL PANEL
G0052 INSULATED MITT 13"
10011 INSULATION, KAOWOOL STRIP
10002 INSULATION, PEERLESS FIBER 3"
10010 INSULATION, RANGE 1" FIBERGLASS
10005 INSULATION,1"TK
LHOO001 LAMPHOLDER, RD PORCELAIN
SRA056 LATCH BLOCK, KS
LMWSAO009 LID, CENTER LOUVER LMWS
LMWSAO026 LID, LOUVER R&L
SB5315 LMWS OUTSIDE TOP FRAME WELD
SB5317 LMWS SIDE RACK ASSY
SB5324 MOTOR BLOWER ASSY, LMWS 220V
LMWSAO031 MOTOR COVER
LMWSAO059 MOTOR COVER BRACE
LMWSA069 MOTOR COVER SPACER
N0023 NAME & RATING TAG, UL
NUTO76 NUT, 10-24 PALNUTS
NUTO083 NUT, SPEED PS-312010-S
SRWAOQ72 OUTSIDE H/S COVER PLATE
LMWSA058 OUTSIDE TOP
LMWSAO082 PANEL, INSULATION
FT0015 PLUG, HOLE 1/2"
HT0002 QUARTZ TUBE, 200-220V QH1000T3
HTO0003 QUARTZ TUBE, 230-250V QH1000T3
R0009 RACK, 19 3/8 X 20
SB5333 REMOV DISC ROTOR W/SPRING LMWS
SB5334 REMOQOV ROTOR PLAIN SIDE LMWS
RIV170 RIVET, 1/8 ALUM (.063-.125)
RIV172 RIVET, 1/8 CS ZINC (.187-.250)
RIV173 RIVET,1/8 SS (.187-.250)
SCRO017 SCREW, 10 X 1 SLTD HEX WASHER
SCRO008 SCREW, 10 X 1/2 PHIL TRUSS
SCR025 SCREW, 10-24 X 3/4 PHIL FL HD
SCRO031 SCREW, 10-24 X 3/4 PHIL RD
SCR369 SCREW, 10-24 X 3/4 PHIL RD
SCR236 SCREW, 5/16-18 X 1 WHIZ'LOC
SCR356 SCREW, 5/16-18 X 5/16 SOC SET
SCR448 SCREW, STUD 10-24 X 1-1/4 WELD
SB5313 SHAFT & PULLEY WELD ASSY, LMWS
LMWSAQ077 SKIRT, BOTTOM LMWS
SB5336 SOLID BACK ASSY, LMWS BOTT SECTION
SB5306 SOLID BACK ASSY, LMWS TOP SECTION
SB0008 TERM BLOCK ASSY, 4 TB0001

29



Single Revolving Oven

Replacement Parts

LMWS Part # LMWS Part Description
F0051 TERMINAL, ELEC RING TONGUE
F0294 TERMINAL, RING TONGUE
VB0004 V-BELT, 4L-910
WLMWSAO012 WATER PAN WELDMENT, LMWS
LMWSA002 WELL, CALROD, LMWS
W0012 WIRE, #12 GREEN

Accessories

Part #

Description

SR, SR-2, SRW AND SRC

G0052 INSULATED MITT 13"

MF001 MEAT FORK

MBO0016 MEAT BASKET

MB0018 CHICKEN BASKET WITH PRONGS

MF0026 “V* SPIT

KS

G0052 INSULATED MITT 13"

FRO001 FRAME

MF0004 MEAT FORK (SINGLE SPIT)

MBO0001 MEAT BASKET (FR0001 FRAME NEEDED)
MB0012 CHICKEN RACK BASKET (SB0680S KIT NEEDED)
MBO0016 MEAT BASKET (SB0680S KIT NEEDED)
WASCAO003 ROASTING PAN (FR0O001 FRAME NEEDED)
ASCA005B BAKING TRAY (FR0001 FRAME NEEDED)
KSA059 COOKIE SHEET (FR0001 FRAME NEEDED)
SB0680S PIN/NUT/WASHER KIT FOR KS CHAIN
LMWS

G0052 INSULATED MITT 13"

MF0002 MEAT FORK

MBO0007 MEAT BASKET

30



Single Revolving Oven

Wiring Diagrams

Wiring Diagrams

Model Part # Description Figure #

SR SB10190000 120V/208V/240V/1-3 Phase Figure 1
SR-2 SB11190100 120V/208V and 120V/240V/1-3 Phase Figure 2
SR-2 SB11190000 208V/220V/240V/1-3 Phase Figure 3
SR-2 SB11190200 220V/380V/3 Phase Figure 4
SRC SB30190000 120/208V and 120/240V/3 Phase Figure 5
SRC SB30190300 220V/380V/50 HZ/3 Phase Figure 6
SRC SB30190200 240V/3 Phase Figure 7
SRW SB20190100 120Vv/208V/240V/1-3 Phase Figure 8
SRW SB20190000 208V/220V/240V/1-3 Phase Figure 9

KS SB60090200 220V/380V/50 HZ/3 Phase Figure 10

KS SB60090300 208V/220V/240V/3 Phase Figure 11

KS SB60090000 120V/208V and 120V/240V/1-3 Phase Figure 12
LMWS SB53090000 120V/208V and 120V/240V/1 Phase Figure 13
LMWS SB53090200 120Vv/208V/60 HZ/3 Phase Figure 14
LMWS SB53090100 208V/220V/230V/1 Phase Figure 15
LMWS SB53090300 220V/50 HZ/1 Phase Figure 16

31




Wiring Diagrams

Figure 1. SR 120Vv/208V/240V/1-3 Phase

Single Revolving Oven

of o g7 T’ S'52 0 08l cof Sz ma _
AUva

1]

£ |8
§7E "

IWLA
OF % 0F 19 0% © 02 X | B¢ 80Z/021
T6 KO3 SLIveCDH Sy S 0 W 30 E- 15

ED MHE - ——-= |
@n 0

L0MS "HILMS 3ANL ZLWvnD-51

#MHEW "HILMSE HEAL-—81L

oL =18 LOLDS WS HOLOM BOLOM—L1
) 4 £0105 HOLWS 1HI-9
T-GT00AL "MI0TE WNINUEAL-¥I
000 T0d=+ AVTRI-EI

Tl I GLOOLH “MDOSAOEL '3ENL ZIMYNO—L
' — COGOLH “MOO0L/ADYE '38ML ZLEVNb—

E ZOOOLH "MO00L/ABOZ '38ML ZL¥YND-9
(¢ +300M "HOLOM BOLOW-§

1
|

d3dmne y3dmnr
A5VHd | 35VHd |

32




Single Revolving Oven

Wiring Diagrams

Figure 2. SR2 120V/208V and 120V/240V/1-3 Phase (Sheet 1 of 2)

N i o o

E—QUARTZ TUBE, S00W, HTOME BLACK L1}
7-CUARTZ TUBE, (HEAT) 208V 1000W. HTOOOZ R,
—~GUARTZ TUBE, 240V 1000W, HTODO3

9-GALROD 2500W, . GO0 =r=—c=—c= WU 4B

<H =TIMER, 120V S0 Hr. TIOOI&
M=HICKORY SMOKE T'STAT, TOMME
12—HICKORY SMOKE CALROD, COOO7
13=RELAY 4=FOLE, ROOOT
14— TERMINAL BLOCK, THOOZS—#
15=HICKORY SMOKE SWTCH, 20107
16=CQUARTEZ TUBE SWITCH, 30107
17-ROTOR MOTOR SWTCH, S0107
18-PDWER SWITCH, S0107
19-0UARTZ TUBE SWITCH, SO103

S, B, 111901

420 OR 61.1
ANPE
364 OR 529

40R3
40R 3

33



Single Revolving Oven

Wiring Diagrams

Figure 2. SR2 120V/208V and 120V/240V/1-3 Phase (Sheet 2 of 2)

1 PHASE

LS L3 L2

1 PHASE

JUMPER

JUMPER

=
AR
Lk

3)
o
@
17 5@
16 6
18 10 CT '
v A,
iy 13 e
i fu
M}

4-F'Jﬁ 'Ih.
@—RDTCR MOTOR, MDDE4
B=QUARTZ TIJE. 500w, HTOE
T=QUARTZ TUBE. 206 1000W, HTOZ
=QUARTZ TUBE, ﬂ-lml' 1000W, HTO003
@=CALROD 2500W,
—CALROD M ODDD!
m—m 12ﬂ'll' B0 Hz, To00s

£
FES
B gtag

17-ROTOR MOTOR SWTCH, S0N07
18-POWER SWITCH, 50107
18-QUARTZ TUBE SWMTCH, SO103

tid8

5, B, 111801

E ]
]
B e
£

3

KLOWATTS
133

42.0 OR B1.1
A
364 OR 52.9

oF WS
4083
W, OF WRES
4 0R 3

PHASE
30R1

FHAE
JOR1

120,/208
VILTAGE
120/240

WODEL No.
SR2
WODEL W,
SR2




Single Revolving Oven Wiring Diagrams

Figure 3. SR2 208V/220V/240V/1-3 Phase (Sheet 1 of 2)

1a8

c— 1

= c—r
H e .j

S, B, 111900

APE
69.0 OR 41.6
=3
705 OR 44.0

A
60.2 OR 36.1

(S A -

E EL EE 5
d Y Mg ™
L 126
L} Lor ] L )
EslisEs
HgpShs
g &
8 ¥
mmm'm wr Fiooo) =000 e WHITE (MNEUT.
;gn"g:' —_———  GREEN (GND} ) F F
{mm:} — BLACK {L
auumzmmcmn} — RED L2 Eggglag
"ﬁ: .m’n"&"- p— — - — - —— BLUE (L3)
mma’maw o 1W{Hmmj — =« —— (QRANGE
. m::w Emt} Mm {coooz) — EHEE‘AE E. 5,
1%:1!'1.1!! — — YELLOW 515#51
208-240 B0 Hz (RODDZ) / 208v (RO150) — — — — GRAY - .
TIMER SWITCH 103) = =2 =
:} TIMER (60 Hx J S0Hz TIOO18) — = = H|-TEMP
13) TRANSFORMER (TFOO35)

JPPROVED B
A
JPPROVED B
A
PROVED 5]
A

35



Single Revolving Oven

Wiring Diagrams

Figure 3. SR2 208V/220V/240V/1-3 Phase (Sheet 2 of 2)

o
I X A
S E
—i} E B | CON B
? -
- 4
i} ol bt IIII:
=i ) A i
T F - &
2l 5 H!lﬂlli
[ 72 EECE
ﬂ z Eﬂﬁg
6l .
T %]
i
P
[ 12 z| 3| =
4‘1 . Eslisfis
I ——— LK
3
. o B B
1 b | EE:EE§
13
12 |§§§E|§E
11 T T
@
i3
; Mgl Ens
8 2
THERMOSTAT 45C° F o;) g |£ |€
103)
mmu;mn mn}
1 ; pullvsng
0 S BT P lbesr (o BRSNS
: ;ﬁ’h—‘:zg“ag“m nooos) / 206V (ro180) e
13} R 60 o Yoooa') s o) EEE

36



Wiring Diagrams

Single Revolving Oven

Figure 4. SR2 220V/380V/3 Phase (Sheet 1 of 2)

TR T

o8LL'a" S

.I|-|||||__ r

SOCOMDARY

mm

PRIMARY 1
230V B0—-EB0Hz
BLACK-RED

SECOMDARY
115¥=BEVA
YELLOW=RED

¥rl 8% ¥ £ 088/ 02T s EMR____.
D ey mﬂnmm.
= mﬂ
== il
! e ] : i ..mm.w,.
ol @ | e e
i
"] 1| | Bt
" m ] _.__._m Ldddddlhdezons
¢ \E]2 A ﬂ%m.m

ra

37



Single Revolving Oven Wiring Diagrams

Figure 4. SR2 220V/380V/3 Phase (Sheet 2 of 2)

14

L

-|=‘u-

BT
S,B ,11::0?&

i} ™
i
7
E 1
1
b i
s==IE
. TN
i
_1‘.5 6
L 63
44 13
E .
L N- g =
1 10 |
TN ]
|§ o
g
2 g
T
T 8 E
- -+
14 p
2 E
y 9
]
e "
14 |§
3) S N
T
2 |§ E
3 S ) *§
i \.!J | 1=THERMOSTAT 450F, TOOOS
& 2~ TRANSFORMER,
12 3-BREAXER 1A, CHOOSS
4—FUSE 15, FOO97
£ ROTOR L0033
E—QUARTZ TUBE. m‘? 1000W, HTDO03
7-QUARTZ TUBE, 1000W, HTD003 |§ g
B—-CALROD 0002
g-TIMER, TioOIS
10-RELAY 4-POLE, ROOO3
11-QUARTZ TUBE SWITCH, 50103
12-ROTOR MOTOR SWTCH, S0103
13-QUARTZ LIGHT SWTCH, 50103

14-TIMER SWITCH, 50103 E

1/20/03

HPPROVED
DAd

38



Single Revolving Oven Wiring Diagrams

Figure 5. SRC 120/208V and 120/240V/3 Phase (Sheet 1 of 2)

|
o] [P N s
l__-_-__= ----} -.E...
g oo :
IneR -
= Lt
e iﬁil
E ' “.i i l?il Fy
o E!III!I %
N
] ¥ 8
il N
' 1
rommmeeer :
2 Bl
] L
! i
: i
i a3
- 1
| 1

Ea

T | W OF WS
4

W F S
4

:
§
:

120/28
HOLTARE
120/240

13-MOTOR, 115, MOOB4 g |s
14-BLOWER SWITCH, 50107 E E
15-CALROD 2500W, 208V, CODO1 lg g
CALROD 2500W, 240V, CODO2
16-0VEM CALROD 2000W, 208Y, COO26
e i WHITE (NEUTS
17-FUSE, 20 MPS, FOIH @ —==————e—-
18-FOUR POLE RELAY, ROOO — 3 %
19-QUARTZ TUBE SWITCH, 50107 L =]
20-BULE, 40W, 120V, BODBE — e BIE L3 = =
21=0NEN BLOWER, 115/230V, M0032 13 [

39



Single Revolving Oven

Wiring Diagrams

Figure 5. SRC 120/208V and 120/240V/3 Phase (Sheet 2 of 2)

L L2 L3
18
i ]
i f‘w" Fy m% 14%
b ";i' 1
18 3
it )X T
1r Lk : 10
17
14 12 @
2%
Y.
2 A
—®
5 1~
gl 7

6 (

40



Single Revolving Oven Wiring Diagrams

Figure 6. SRC 220Vv/380V/50 HZ/3 Phase (Sheet 1 of 2)

13

S B 58301903

nPEl Sz DRANNG Mo,

]

i
il

e
5

EE

HLOWATTS
17.3

1-TINER, TIOO18
2-THERMOSTAT, 4507, TOOOS

J-LAMP SWITCH, S0103

4=MOTOR SWITCH, 50103

S-TINER SWITCH, ST103

E-MMI BREAKER, 3 AMPS, CBO0SO0
T-OVEN LIGHT SWITCH, 50103

B-FUSE, 15 AMPS, FOOST

9-QUARTI TUBE, 1000W, HT0003
10-0UWRTZ TUBE, T) 1000W, HTO003 3§
11=MICROSWITCH, 50003
12-MOTOR, 208,230V, MOO33 g
13-BLOWER SWITCH, 50103

14-CALROD (OFFSET), 2500W, 240v, CODOZ

VOLTAGE
220/380,/50

SRC

15-0MEN CALROD 2000W, 240V, COZ48 @ =00  ccccmem—ea WHITE (MEUTD

16-TRANSFORMER, TFO03S — — — — — GREEN (GND} 2
17-RELAY 4-FOLE, RODO3 ——— BLAaDk b =
18-0UARTZ TUBE SWITCH, 50103 — RED A& L -1
19-BULE, 40W, 230V, BOSS3 — = BUE LI -E'_

20-OVEM BLOWER, 115/230V, MOO32

WPFROVED &Y
DA

41



Single Revolving Oven Wiring Diagrams

Figure 6. SRC 220Vv/380V/50 HZ/3 Phase (Sheet 2 of 2)

[T T ] &

;3
— —
17 B ¥ g
— i 1 [5a] -
w— ! 10% ROTISSERIE HEATING ELEMEMTS % o0 |
] -
3 (5]
17 g; H
Il
1 l'rE'
L sz ez !l Ili
155 152 OVEN HEATING ELEMENTS
| =2 ik :I
s sl i i
' 9$ ROTISSERIE LIGHT lh!il
18 ” ilil
3 T O, ROTISSERIE DRNVE MOTOR
I
3 5
E =
T 1 ROTISSERIE TIMER TRANSFORMER
I
5 g
i
=
3
=x M
17 | romsseriE contacor col
1 20 g -
1 ki ® OVEN BLOWER MOTOR g
13

h -3
16 I
T 1 OVEN TIMER
I
5
. Ny
2 17 | ovEn cosTacTor coi % "

1-TIMER, TIOO1S
2-THERMOSTAT, 4507, TOOOS

I-LAMP SWITCH, S0103

4-MOTOR SWITCH, 50103

S-TIMER SWITCH, S0103

6-MBI BREAKER, 3 AMPS, CBOOS0
F-ONEN LIGHT SWITCH, S0103

B-FUSE, 15 AMPS, FINS7

9-QUARTZ TUBE, (LIGHT) 1000W, HTOO03

VOLTAGE
220,/380/50

10-QUARTZ TUBE, (HEAT) 1000W, HT0O03 g
11-MICROSWITCH, 50003

12-MOTOR, 208,230, MOO33 g £
13-BLOWER: SWITCH, 50103

14=CALRDD (OFFSET), 2500W, 240V, CODOZ
15=0VEN CALROD 2000W, 240V, COZ48
16-TRANSFORMER, TFOD35

17-RELAY 4-POLE, ROOO3

18-QUARTZ TUBE SWITCH, 50103

19-BULE, 40W, 230V, BOSS3

20-OVEM BLOWER, 115/230V, MOO32

[ARPROVED B DWIE
DAl

6/24/03

42



Single Revolving Oven

Wiring Diagrams

Figure 7. SRC 240V/3 Phase (Sheet 1 of 2)

1=TIMER, TIDO1E
2-THERMOSTAT, 4507, TDODOS

J-LAMP SWITCH, 50103

4-MOTOR SWITCH, 50103

5-TIMER SWITCH, 50103

6-MINI BREAKER, 3 AMPS, CBOOSO
7-OVEN LIGHT SWITCH, S0103

B-FUSE, 15 AMPS, FOO97

9-QUARTZ TUBE, {LIGHT) 1000W, HTDDO3
10-0UARTZ TUBE, (HEAT) 1000W, HTDOO3
11-MICROSWITCH, S0003

12-MOTOR, 208/230v, WMO033

13-BLOWER SWITCH, S0103

14-CALROD (OFFSET), 2500W, 240V, C0002

15-OVEN CALROD 2000W, 240V, COMB =~ -————————- WHITE (NEUT.
16-TRANSFORMER, TFO035 = EEEEN (GMDY
— BLACK L1
1;—55{“ AL —RED A
- - ——.— B 4

19-BULB, 40W, 230, BOS53
20-OVEM BLOWER, 115/230V, MDO32

=2
| 575 |

TRANNG Ho,

| B, 301902

B

FEY. MNo.

VOLTAGE
240

WODEL Ho.
SRC

1/31,/03

Bl DwIE

[Cow

43



Single Revolving Oven Wiring Diagrams

Figure 7. SRC 240V/3 Phase (Sheet 2 of 2)

[3]

L Gt ] ‘5‘
17 (1CR) ™ g
T d
* — ROTISSERIE HEATING ELEMENTS & o
) S [—
17 (2CR) I_”'E:

— i OVEN HEATING ELEMENTS
L]
J 9% ROTISSERIE LIGHT 2
18 E
_ P 12 m
[ i O | ROTISSERIE DRIVE MOTOR g
&4 E E,
16
1‘ 1 ROTISSERIE TIMER
5 g "
&
== A
2 17 (1CR) | ROTISSERIE CONTACTOR COIL
_ 11 20 g 3
i = @ | OVEN BLOWER MOTOR
13
1 195019 59 E)19,15) OVEN LIGHT g
s Ls i
16 *
T 1 OVEN TIMER
i N
5
. N -
2 17"(2cR) | OVEN CONTACTOR colL
1=TIMER, TIOO18
2-THERMOSTAT, 450, TOO0S
I-LANP SWITCH, 50103
4-MOTOR: SWITCH, S0103 I
S-TIMER SWITCH, 50103 z 2

B=MINI BREAKER, 3 AMPS, CRODSO
T=CWEM LIGHT SWITCH, 50103

B-FUSE, 15 AWPS, FOO97

9-QUARTZ TUBE, (LIGHT) 1000W, HTOD03
10-QUARTZ TUBE, (HEAT) 1000W. HTOOD3
11=MICROSWITCH, 50003 E
12-MOTOR, 20B/230V, MDO33 g ﬁ
13-BLOWER SWITCH, S0103

14=CALROD (OFFSET), 25000, 240v, COO02Z
15=0VEN CALROD 2000W, 240v, C0248
16-TRANSFORMER, TFDO35

17-RELAY 4-POLE, ROOO3

18-0UARTZ TUBE SWITCH, S0103

19=BULB, 40W, 230V, BOS53
20-0VEN BLOWER, 115/230v, W0032

(o0 st

44



Wiring Diagrams

Single Revolving Oven

Figure 8. SRW 120V/208V/240V/1-3 Phase

o O i ey AR T S SN

it e 05 2 OF 3]

& BlkE] e | o wowae Sunaow

05 » oF é%

Al — = = —

AV — — —
MOTIA ———————
NMO¥E —— — ——
Iddnd — - — - —
JONVHD —— - - - ——

) 3IMg — — - —

WN._ 034
1) dovia
(OND) NEIE9 ———————
CLN3N] WHM ————————

Z000LH MO00L 38Nl ZLSwhD—LE
LODOY A¥T34 I0& UN0JI—0ZF
Z0O0H AYI3d 370d OML—-EL

GO00A HAMOTE-EL
L6004 W51 3ISNd-LL
LEEOD MOOOZ QONTYD H3MOT-91

L0302 MOOSE LNIWITI OO0 TVI-51
E-9Z00EL H3078 TYNINMEL-¥L
LEO0N HOLOW-51

FI00LH MOOS LHOM ZiMwND-Z |
g L6004 ¥SL 3SNs-11
E L0105 HILMS IH9M-01

+000L 4 DOC 7'd/M LVISOWYIHL-E
090080 YL MIMNVIHSININ-T
99008 1HON HENEYM—L

L0105 HILUMS 1HSN ZLMWND-9
LOKOS HILUMS HOLON-G

£0LOS HOLMS 3E0L ZLdwnD—+
SDOOL 4 0SF T'd/M IVISOWNIHL-T
BOODIL HIAL-Z

LOMOE HOLIMS HINLL-1

g3dnnr

17 L 35WHd
oL E

45



Single Revolving Oven Wiring Diagrams

Figure 9. SRW 208V/220V/240V/1-3 Phase

a8 = § § g e
o )
£ (]) O
T Tl & )
= | &
A |4 o "
o [ E):\ —Hﬁ\]—\ 4
1 = |&
- - 5 5fi 8ly 2
e 5 & HHEE
TRI i
- g%% <4 R g g.gg.."@g & |§;IEE|§;
§E§ § Ei;ﬁ%ﬁég%&ggssf%%g g ol s 3
H 111} gpfossese daseet 1 AR
1111 8PS plebs Gebzt8s tny g 8 =
{lI it Esg -
Lahiibad 2hE b bibadd il

Jor2

| =k

=
'E - _P_I;L_m]
3

46



Wiring Diagrams

Figure 10. KS 220V/380V/50 HZ/3 Phase

47

el Z0800S 8 S 0z g0l 851 ¥ 3 ZH0S/0BE/0TT f0/5/z | ™o
W S SR A3 5 TG Sl - er ] ¥ ot
& D | B _
N3N n.,_m._: (Hd £ ADBE/022) (Hd E A022)
ﬂ‘_
yy - _ _
BEREEE
HOLOW 3 E_unmasu_EE;ﬁEsasnaE
¥olow Ol@® @ v IS O T3 TR R
R Ll T | g
M09 A1 Ing 11 .
S H i
¢ T_ s ¢ ,H—u H
0D AVI3Y I e - 1 - R N | | SN 3
H3ddn 4 == €l i L T
— S ——
L} = - |
uINLL _Qxaw_,u.uu | [ |
| — |
P e |
]
1¥3H ! 1
ZIMVND _,_ i
L - L
: “ -
- ! “ |
maum_%_z (CO0OLH) MO0OL 38NML ZLYWND-S1 ! i re; .
_".,EE”_ 5& 3104 4N04-¥1 i ! | - |l
(£0004) AVI3¥ T10d TN0A-E1 | i .
(50000) MZZO __..Ea 00NTYD TN00M-ZL I ! 0 & e Y
SQ0YVD (z0000) NoZZO ) 0ONTVI-LL re _ b [
MAMOT ES: NST HOL0M-OL i _
m_m i HOLINS OMIIN—6
IV3H | L SdiY S 35N4-8 —y
Z1MYr0 | HANH0SNYUL-L n I
I (050080) SANV £ HINYIHE INIM-9 ~ir
T __.B_Jw HOLMS HINLL-C w, [ N
H %35 HOLMS HOLON-¥ T
c0l HOLMS 38NL ZL4WiD-T ADOTIIL - - = = = o= s = |
meE“__ .E.m‘ INISONEEHL-T ET N\ ———a— o1 =
- L gt a3 ==
B100IL) M3NLL-1 @y 0 —U|_H+.
LT, Y I T T — -

Single Revolving Oven




Wiring Diagrams

Single Revolving Oven

Figure 11. KS 208V/220V/240V/3 Phase

1

¢ONT> N33¥9
CLA3NY  JLIHM

£0600S 8 S 580-£0 0 ¥l T T
[ Jemir  EESRdU N AE | 305 e L s SEN 0 W i
A% SRS o ovaw st s e 0 o0
— 05 ¥l 1'ee ¥ 3
| EnEZmn
I 1]
n_: | [2]e]e]e
_ B
YOLOW ’ _r._ A
ot ne L] fe i / =BT
,_ i M —
e - - r
L m__.wn__% £1 (Z00QLH) MO0OL 38NL ZLWWN0-51 | L __|m u _ T
T & |2 (¥000K) AV J10d ¥NO-F1 & == T T I ﬂﬂ
TMOD AW (£0004) WVT3H 310d 98N00-C) =" =} =1'1 971
H3ddn 50000) ADFZO MOOSZ QONTYD JI00M- m "
¥000D) AOZZO MOG/Z OOHND TIOGIN- ] | i =
% +0002) ASOZ0, MODSZ OV T10QIN-Z4 : '
HINL Z0000) AOYZO MODSZ OONTVI- ] t i
L S 10000) AOZZO MIBLZ QONTVI- vr | i '
T L0002 00HWI-L1L } L | —
i 9900M) AOLT SOLOW-0I - i -
S e L D
| ——
m.um_m_____._a._ " w I mh_.ﬂ HIOISNYAL~L | :
N (050082) ‘SIMV & HINV3NE ININ-9 I
2 Euaw,v HOLIKS N3ML-S !
E0L0S) HILUMS HOLON-¥ |
IVIH .“,Bﬂmm HOLMS 38ML ZLEND—E -
21V 1 A > 1000L) 0S¥ LVISOM:EHI-T :
o = \_\w (5000LL) A3NUL-1 : _
AHIL[H — — %I—
zvnp S &\_\wﬂ 17
I P Vi i | — —
' NMDHE ——-—-— Db—..-
| Tidand — - — - — o
a2 | JONVED — - — - —
SA0HTVYD | ED I ==
300N m__ 21 a3
1 (I A9 E
I
5]

48



Single Revolving Oven

Wiring Diagrams

Figure 12. KS 120V/208V and 120V/240V/1-3 Phase

1 PHASE

JUMPER

13

15

13

18 14
{I
—
14

10

17

11

+g-=3

%
-]

1 PHASE

JUMPER

6(

S, B, 500800

BREARER SOF BEY. Mo
50 or 60

TLCRAITS
131
RS

131

AP
36.1 or 480

o, OF WRES

4 ord

s}

5

49



Wiring Diagrams

Figure 13. LMWS 120V/208V and 120V/240V/1 Phase

Single Revolving Oven

[T 9'61 £ 1 oZ/oz1 SMN 0/5/2

S L 5B 10 0 2] L] = Do ﬁuﬂl L7 THOUM
¥ 9% £ 1 90%/0Z1 SMNT <0,

SU v S 0 W 2 Eoh ] N Boow L T

als

||||||||

L
e . S9008 'ACSL "LHON M3AMO-LL
+ QLZOD MOOLL 'ADYE "O0MTD HANEYM-D|
al E000LH "MOO0L "APZ ‘38N ZLEWND—S|
TO00H “ADTL “ANTRI=F|

8 ¥OON 'ASLL “HOLOM HOIDH-Z|
- B000M “ASLL “MAMIME=L1
@ $5008 ADTL '1HON HINEWM-0|
L8004 YSL 35M4-6

Ll S L0105 HOLMS LHOM HINEWM-8
- F000L "D0C "LYLSONHEHL HINEWM—L

@ Is WL HINYEHE-D
L0105 LHON K3AO-S

$51 $cL 36l _|=|

CLNAN  FIHA ————————-

50




Single Revolving Oven

Wiring Diagrams

Figure 14. LMWS 120V/208V/60 HZ/3 Phase

i

16

16

6)

ey
i

BLACK (LI»
RED

==————= WHITE (HEUT2
T T 4

— = = — — GREEN (GND

——————————————————




Wiring Diagrams

Single Revolving Oven

Figure 15. LMWS 208V/220V/230V/1 Phase

LLL 1060ES 8@

o swneg sl e
&E =__l-..._--l.l_.._.ll..l-_-.

?
§3lE8E s

HOLOW HOLOY

IVISONYIHL N3AQ

LHIM N3n0

v @S ]
6

¥ z 4

SLHOM H3INNVM L a_lﬁl
£

— L

HANIH L3NG

33

<
2
<

-3

Zuo

S3ANL ZINWND 012 012 01

-
-

140

on

dWIL-TH —— = ——
AV = o

LT 1y i T ——— —
NADYE ——— = ——
N —-— - — e
JONVN0 — - — - —

€Y NE — — — —
2T I3 ——
A N ——————
C(AND) NI — == —
CLN3NY  ALIHM ——==———mm -

SE004L "HIWHOISNYHEL €L

LODOEL “HM3078 TWNINYAL ZL
AOFZ “MOOLL "S1Z00 "LNIW3TE HIWdYM CLL
MDOOL ‘CO00LH ‘3BNL ZL¥VND "0
FLOON HOLOW «3MCg &

CE00N "MOLON HOLOM *

MOt "CSC08 “LHON HINEVM
£6004 'wSL '35nd

050082 YT “d3MvIug

¥O0O0M ‘AvI3d

£01L05 "HOUMS

Z000L “LYISOWH3HL °

E000IL “¥3NLL

i oo

52



Wiring Diagrams

Single Revolving Oven

Figure 16. LMWS 220V/50 HZ/1 Phase

53



i
F

P.O. Box 80400, Simpsonville, S.C. 29680-0400, USA
http:/iwww.bkideas.com

Made and printed in the U.S.A
L10106/0904



